S

PROGRAMME IN BUILDING SURVEYING
DEPARTMENT OF BUILT ENVIROMENT STUDIES AND TECHNOLOGY
FALCULTY OF ARCHICTECTURE, PLANNING AND SURVEYING
UNIVERSITI TEKNOLOGI MARA
PERAK BRANCH
SERI ISKANDAR CAMPUS

A STUDY OF SEWEGE TREATMENT PLANTS (STP) 1 AT UITM
MERBOK

NURUL NAJWA SUHADAH BINTI ISMAIL

(2018683286)

BACHELOR OF BUILDING SURVEYING (HONS)
PRACTICAL TRAINING REPORT

FEBRUARY 2022



PROGRAMME IN BUILDING SURVEYING
DEPARTMENT OF BUILT ENVIROMENT STUDIES AND TECHNOLOGY
FALCULTY OF ARCHICTECTURE, PLANNING AND SURVEYING
UNIVERSITI TEKNOLOGI MARA
PERAK BRANCH
SERI ISKANDAR CAMPUS

A STUDY OF SEWEGE TREATMENT PLANTS (STP) 1 AT UITM
MERBOK

FEBRUARY 2022

This practical training report is fulfilment of the practical training course.
[...]
compared to other treatment methods (Nandini, 2014).

2.2 Characteristics of Wastewater
A wastewater treatment plant treats wastewater from a community, a specific area, or a

specific city. Among the many functions of wastewater treatment are:

2.2.1 Stay free from pollution.
Wastewater treatment has grown in importance as a means of preventing environmental
pollution. High quantities of pollutants can be found in wastewater or sewage. For example,
the content of organic matter in wastewater in the form of Biochemical Oxygen Demand
(BOD) is high at around 250 mg/L, compared to the standard effluent value of 50 mg/L that
must be met for emissions under Malaysian legislation. Similarly, the suspended solid
concentration is 360 mg/L, which is higher than the acceptable norm of 100 mg/L
(Rosmawati, 2013). As a result, sewage must be treated before being released into the

environment in order to reduce its values to this level.

2.2.2 Perfectly manage wastewater
The resulting wastewater or sewage must be appropriately handled, as it must be collected,
treated, and released back into the environment. The main causes of water pollution can be

—11



categorized into point source and non-point source (Grundmann, 2002). Point source
pollution refers to the release of sources or waste from pipes or drains directly into a body of
water at a particular location. These sources also include emissions from industry, sewage
treatment plants and livestock farms (Ang, 2015). In other words, most of the pollution
produced is due to human activities and sewage wastes that are not properly managed before

being released into the environment.

2.2.3 Prevent infection
Inadequate wastewater management can lead to the spread of infectious illnesses. This is due
to the presence of several disease-carrying organisms in the wastewater. Human urine, for
example, has large levels of ammonia, and if this waste is released into a river, the river
becomes readily polluted. According to the Ministry of Health's National Guidelines on
Drinking Water Quality, the ammonia concentration of raw or untreated water should not
exceed 0.5 parts per million (PPM), as the material can be harmful if it surpasses 200 PPM
per kilogram of body weight (JAS, 2019). Excessive ammonia exposure in humans can
induce watery eyes and sore throat symptoms such as coughing, which can lead to coma and

death depending on the degree and length of exposure.

2.2.4 Wastewater treatment as a critical infrastructure component
Wastewater treatment systems, like water supply systems and other basic facilities, are
critical components of infrastructure. Sewage wastewater treatment is also required to remove
contaminants such as bacteria, viruses, and protozoa before it is released (Mohd. Azlan
Abdullah, 2001). This is done to rid the environment of disease-carrying organisms and to

safeguard water supplies from contamination.

— 12



2.3 Extended Aeration

SewerageiireatmentiSystem)

Influent Influent Secondary
Raw Sewage ’ Overflow Pump Sump F Screen

Chamber Lifts sewage & Removes smaller /

BOD = 250 mg/1
J rovide consistent < :
S5 =300mg /| Ta Prevent Overflow Fhw T e finer particles

i from sewage

Flow Clarifier Aeration .
Measurement Tank ‘ Tank Hum"?e“;‘““““
Chamber Separated treated Purification/ ]

Measures and effluent and settie Removes. Balancea & Equalizes
Record flows sludge major pollutants

[ A k.
Sludge Secondary ‘51
Tank Clarifier _.*J
Sludge storage R uEEREE oy
And allow the [N -
Treated Effluent ?ﬁaﬁ“ °

Discharge to existing

Drain / Sludge dying bed
= : Dried Sludge
E{-;’ ° 50“2,;"?]' to be carted away

Diagram 2: Extended Aeration

In this Extended Aeration System, it processes wastewater biologically, by creating a
condition in which to grow the bacteria contained in the wastewater better, and perform the
process of decomposition of pollutants optimally, and safe to be channeled to Drainage.
There are also advantages of this system, the water from the treatment can be reused to water

the plants, which of course the water is safe (Mines et al., 2020).

2.3.1 This process operates under the following theory:

Raw domestic wastewater from last manhole is channelled into the primary screen where
mechanical coarse screen was installed to remove coarse solid materials. The screened
sewage inside wet well will then be lifted to the secondary screen by a set of raw sewage
pumps. A duty mechanical fine screen was also installed at the secondary screen chamber to
remove finer solid materials in the sewage. Two aerated grit chambers are proposed
subsequent to fine screen chamber for removing inert materials such as fine sand, gravel etc.
Finally for the pre-treatment system, a grease/oil removal system is used to remove the
potential oil in sewage to ensure good performance of the extended aeration system (Parkson
Corporation, 2011).

—13



2.3.2 Advantages of Extended Aeration System:

i.  Easily maintained mechanical work.

ii. Extended aeration processes are often better at handling organic loading and flow

fluctuations, as there is a greater detention time for the nutrients to be assimilated by

microbes.

iii.  Systems are odor free, can be installed in most locations, have a relatively small

footprint, and can be landscaped to match the surrounding area.

iv.  Extended aeration systems have a relatively low sludge yield due to long sludge ages,

can be designed to provide nitrification, and do not require a primary clarifier.

2.4 Requirements of Water Turbidity Standards

Tables 1: Requirements of Water Turbidity Standards

Parameter Standard A (mg/L) Standard B (mg/L)
Temperature 40 40
PH Value 6.0-9.0 55-9.0
Oxygen Demand Biology 20 50
Chemical Oxygen Demand 50 100
Suspended Solids 50 100
Ammoniacal Nitrogen 15 25

There are currently no rules in place for ammoniacal nitrogen emissions, and all sewage

treatment plants in Malaysia are not equipped to remove ammoniacal nitrogen. However, as

shown in the chart above, public sewage treatment plants are generally in conformity with the

standards of Standards "A" and "B."

— 14




CHAPTER 3

(CASE STUDY)

3.1 Building Background

Case study is located in the Sungai Petani town centre district of Kuala Muda, Kedah, at
Universiti Teknologi MARA (UiTM), Cawangan Kedah, Kampus Sungai Petani, 08400
Merbok, Kedah. STP 1 was the research area's name, and it was completed in 2013. llham
Jurutera SDN. BHD, situated in Taman Sejati Sungai Petani, has been awarded the contract
to complete this project. From 2012 to June 2013, this project took a year to complete. The
enhanced Aeration system is used by STP 1. The STP research area is approximately 1.252
acres, or 5064.7374m2. This STP 1 can house up to 7000 Population Equivalent (P.E). A
fence surrounds the entire 1,252-acre property.

3.2 Location Plan

u]tﬁj \UJJI, A I

1,800PE
(EXTAMDED AERATION

APASITI @ 1,
JENIS

STP MO T

=

L _

Figure 6: Location Plan

STP 1 is located in the ladies' dormitory section (Kolej Malinja) at UITM Merbok and has an
existing reservoir pool. The study area is 1.252 acres (5064.7374m2) in size and can hold

1800 P.E Population Equivalent. This is the Fisrt STP to meet the increase in Population

—15



Equivalent as a result of the increased number of female dormitory structures (Kolej

Malinja).

3.2 Component of Sewage Treatment Plants (STP)

NO COMPONENT
1.
Figure 7: Screen Chamber
2.
Figure 8: Secondary Screen
3.

— 16



Figure 9: Ejection Pump

Figure 10: Scumscimmer

— 17




Figure 11: Weir Plate

Figure 12: Ras Pump

3.3 Sewage Water Treatment System in UiTM Merbok

Sewage treatment refers to the process of eliminating toxins from wastewater, primarily from
domestic sewage. To eliminate these impurities and produce an environmentally safe treated
effluent, it must go through a chemical, physical, and biological process. Sewage sludge is a
semi-solid slurry produced as a by-product of sewage treatment. This sludge is further treated

before it may be applied on land. Pipes and pumps carry sewage waters to sewage water

— 18



treatment plants. In the sewage water treatment plant, the sewage travels through the

following basic stages.

1y Y oy o] g::&—

Figure 13: Sewage Treatment Plant No 1

Figure shows sewage Treatment Plant System No 1. At UiTM Merbok Branch using Aerobic
Sewage Treatment. Aerobic bacteria consume the contaminants in this technique. The bio-
zone is regularly supplied with air at the sewage water treatment plant. Air currents are used
in aerobic sewage systems. By completely oxidising and absorbing organic pollutant and
materials into carbon dioxide, nitrogen, and water, this procedure eliminates pollutant and
odours. As a result, the treated effluent is pollutant-free and can be released for use. The
traditional sewage water treatment plant consists of two to three stages: primary, secondary,
and tertiary treatment. Rags, sanitary items, garments, and other materials are removed from

the sewage works prior to the start of the procedure, which is known as Pre-Treatment.

—19



3.3.1 Preliminary Treatment

Figure 14: Primary Screen Chamber

Wastewater must be pre-treated before it can be discharged into the sewage system.
Regulatory agencies establish pre-treatment requirements. Remove any contaminants that
will not be treated by the sewer system, as well as any materials that will interfere with the
biological processes in secondary treatment. Silver ions, for example, are poisonous to
bacteria and may interfere with biological processes. Thus, silver ions are eliminated during
pre-treatment prior to the biological process to ensure that bacterial performance is not

compromised.

When wastewater enters the sewage system, it is routed via a bar screen, which removes large
solid particles like sticks and rags. The wastewater flow is slowed as it exits the bar screen
and enters the grit tank, allowing sand, gravel, and other heavy material that was too small to
be collected by the bar screen to sink to the bottom. All the grit tank and bar screen material

are disposed of in a sanitary landfill.

—20



3.3.2 Primary Treatment

Figure 15: Secondary Chamber

The second step in wastewater treatment is primary treatment. It is capable of physically
separating particles and greases from wastewater. The filtered wastewater is directed into a
primary settling tank, where it is held for several hours to allow solid particles to settle to the
bottom and oils and greases to float to the top.

—21



3.3.3 Secondary Treatment

Figure 16: Aeration Tank

Biological treatment of wastewater that eliminates dissolved organic material. The partially
treated wastewater from the settling tank flows into an aeration tank by gravity. The
utilisation of air bubbles for mixing and oxygen delivery in the mixing of water to particles
including that use oxygen to digest the remaining organic matter in the wastewater as their
food supply. The final clarifier receives a liquid mixture that includes, for example, solids
with microorganisms and water. Solids sink to the bottom of the clarifier, where some of the
material is transported to the solids handling process and some is recycled back to refill the
population of microorganisms in the aeration tank, which is used to treat incoming

wastewater.

— 22



3.3.4 Tertiary Treatment

Figure 17: Clarifier Tank

Clarifier Tank is a system for the deposition of floc particles that is Activated Sludge. Some
of the active sludge will be returned to the aeration tank and the rest will be dumped into the
sludge tank. The Airlift System installed on this tank aims to return most of the accumulated
lumor for recycling, while the Scum Skimmer serves to suck up surface water from light
debris. Airlift and Scum Skimmer are used using air energy blown from a water blower. The
return of active sludge and foam must be continuous for the process to be successful. In the
Clarifier Tank there is deposition of active sludge, while the treated wastewater is more clear

flowing gravity through into the public drain.

—23



Figure 18: Sludge Holding Tank

The Sludge Holding Tank serves as a temporary muck reservoir before the disposes of it. To
prevent septic conditions, air is used to agitate, ensuring aerobic conditions. When this tub is

almost full, it should be disposed away using a faeces cart.

Figure 19: Jar Test

— 24



Figure 20: D.O Test

The final stage is the turbidity test of the water discharged into a public drain. Effluent
discharge from sewage plants must meet the standards set under the Environmental Quality
Act, 1974 and comply with the requirements of Standards "A" and "B".

3.4 Service & Maintenance at STP 1

For service and maintenance of STP at UiTM Merbok is by using the Preventive
Maintenance method. Preventive maintenance (PM) is the periodic and routine maintenance
of equipment and assets to keep them functioning and to avoid any costly unplanned
downtime from unexpected equipment failures. A successful maintenance strategy requires
planning and scheduling equipment maintenance before problems occur. A good preventive
maintenance plan also involves keeping records of past inspections and servicing equipment.
Due to the complexity of maintaining a preventive maintenance schedule for a large number
of equipment, UiTM Merbok facility management uses preventive maintenance software to

organize the required preventive maintenance tasks.

— 25



3.4.1Service & Maintenance at STP 1

NO. TYPES OF SERVICE FREQUENCY
1. General cleaning work Everyday

2. Cut the grass Every 2 weeks
3. Service pump Every month
4. Service of control panels and electrical systems Every month
5. Service valve Every month
6. Sample analysis Every month

3.4.2 Service & Maintenance of Fat Traps & Septic Tanks

NO. TYPES OF SERVICE FREQUENCY
1. Fat Trap Service Every month
2. Septic Tank Service Every 6 month

Above is the STP preventive maintenance schedule at UiTM Merbok to help organize and
prioritize maintenance tasks so that the maintenance contractor can create the best working
conditions and lifespan for the equipment. By performing regular preventive maintenance can
ensure the equipment continues to operate efficiently and safely. Time -based preventive
maintenance is an approach of scheduling preventive maintenance tasks using a set time
interval, as in the table above. The preventive maintenance performed by UiTM Merbok is

like a regular critical inspection on the first day of each month or once in 6 months.

— 26



CHAPTER 4

(ISSUE AND PROBLEMS)

4.1 Introduction

Facilities management requires monitoring and effort to manage because facilities
management is essential if a company wants to be in the best possible shape. The main task
and performance of the building maintenance group is maintenance on the allocated
equipment. Related equipment is typically used in detecting common building problems and

repairing or repairing damage in construction systems and construction elements inspected.

There are several steps in this planned work, generally consisting of inspection, maintenance,
lubrication and adjustment and replacement of minor and major components, minor
assembly, and subassembly. The designated installation manager or maintenance engineer
will understand his or her own duties in carrying out the maintenance program, lead the
maintenance team to ensure work is done perfectly on time and will satisfy building

occupants as they seek comfort.

Problems often occur when a company does not have in -house expertise in dealing with a
problem. Therefore, companies need to outsource in managing the problem. In outsourcing,
companies need to think about the possible implications. Many facility service outsourcing
problems can be traced to situations where the two parties really have no common interest.
Where all parties look to their own interests. Contractors want higher profit margins,
increased income, and long-term connections as tactics for maintaining or increasing market
share. On the other side, management chooses the contractor based on pricing rather than